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Initials MFRI/MJLD

Test report

Test specimen: Outward opening door

casements).

Sampling: The test specimens was forwarded by the client and received at
the Danish Technological Institute November 2015

mens was marked 653957 by the laboratory.

Method: EN 162 8:2011 Pedestrian doorset, windows, curtain walling, grilles
and shutters 1 Burgla r resistance i Test method for the

determination of resistance under static loading

EN 1629:2011 Pedestrian doorset, windows, curtain walling, grilles
and shutters T Burgla rresistance 1 Test method for the
determination of resistance under dynamic loading

EN 1630:2011 Pedestrian doorset, windows, curtain walling, grilles
and shutters T Burgla rresistance 1 Test method for the
determination of resistance to manual burglary attempts

Period: The testing was carried out 27-11-2015 i 04-12-2015.

Result: The results appear inthe appendix .

Storage: As the test is destructive and non

moved immediately after

-reproducible the samples have been re-
ending the test.

Terms: The test has been performed according to the enclosed conditions, which are
according to the guidelines laid down by DANAK (The Danish Accreditation
Scheme). The testing is only valid for the tested specimen. The test report may

only be extracted if the laboratory has approved the extract.
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Product description (informed by the client)

Outward opening folding door
3 casements
Lacuna Folding Door

Test specimen: Opening function

Product system

Size 2130 x 2130
Materials Mahog any
Product group according to EN 1627 Group 1
Casement
Informed by the Material/type/Reference Dimensions Timber/Foam
client (mm) Density (kg/m %)
Stiles and rails Mahogany 72x78 670
Rebate Mahogany 16 x 54 670
Cornerj oints
Adhesive Danafix 448
Window frame
Informed by the Materialltype Dimensions Density (kg/m  3)
client (mm)
Stiles and rails Mahogany 54 x 116 670
Rebate Mahogany 32 x 62 670
Corner_joints Joined
Adhesive Danafix 448
Glazing
Informed by the client Makel/type/size (mm) Location of fixing point
(dimensions in mm)
Glass configuration 3317 157 331 See Appendix 1, Figure
Double laminated
Gaskets Butyl, DAFA 3x9mm
Sealants Ottoseal S110
Gasket and sealing details
Informed by the Make/type Size (mm) Location
client
Casement edges Primoliste S10mm 3 x lodret
Seal continuity DAFA Q-lon 3054 Lodret
DAFA Q-lon 3078 Lodret
Hardware
Infformed by the Make/type Size (mm) Fixing details (di-
client mension in mm)
Hinges Lacuna 6 pieces,
Screws: 5x35
Locking mecha- Espagnolette Screws: 4,5x40
nism M5541
Handles Lacuna 18mm Screws: A4 5x35
Hinge protection

653957- Lacuna Test report EN 16285291630
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Test standard

Passed/Failed

windows, curtain walling, grilles and
shutters - Burglar resistance - Test
method for the determination of re-
sistance under static  loading

EN 1628:2011 - Pedestrian doorsets,

Passed

windows, curtain walling, grilles and
shutters - Burglar resistance - Test
method for the determination of re-
sistance under dynamic loading

EN 1629:2011 - Pedestrian doorsets,

Passed

windows, curtain  walling, grilles and
shutters - Burglar resistance - Test
method for the determination of re-
sistance to manual burglary attempts

EN 1630:2011 - Pedestrian doorsets,

Passed

653957- Lacuna Test report EN 16285291630
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Additional information - Static loading
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Test standard

Conditions

Outward Opening Folding door

Pedestrian
doorsets, win-
dows, curtain wall-
ing, grilles and
shutters - Burglar
resistance - Test
method for the de-
termination of re-
sistance under
static loading

EN 1628:2011 -

Corner of infilling
3kN

Loading according
to Figure 1.

Loading in direction of removing the
infill from the casement (loading
from the outside towards the inside)
Glazing cracks atthe 3 ™, 11" and
12" loading point.

Locking points 3kN

Loading according
to Figure 2

Loading in direction of opening the
casement. The supporting element
have been propped during the load-

ing.

While loading at point 1 the hinge
gives in at the fastening.

While loading at point 5, 6 and 7 the
casement gives in (out of the frame)
i see Figure3.

Whil e loading point 8 the hinge gives
in at the fastening.

653957- Lacuna Test report EN 16285291630

Figure 1: Static loadingi Test sequenceCorner of infill
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Additional information - Dynamic loading

dows, curtain wall-
ing, grilles and
shutters - Burglar
resistance - Test
method for the de-
termination of re-
sistance under dy-
namic loading

Loading according
to Figure 4

Test standard Conditions Outward Opening Folding door

EN 1629:2011 - Pendulum: 50kg

Pedestrian Drop height:

doorsets, win- 450mm The glazing bends after the dynamic

loading, see Figure5

Figure 4: Dynamic loading Test sequence

653957- Lacuna Test report EN 16285291630
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FiQureS: Glazing after dynamic loading

653957- Lacuna Test report EN 16285291630



Additional information - Manual attack
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Test standard

Conditions

Outward Opening Folding door

Pedestrian
doorsets, win-
dows, curtain wall-
ing, grilles and
shutters - Burglar
resistance - Test
method for the de-
termination of re-
sistance to manual
burglary attempts

EN 1630:2011 -

Pretest made on
element used for
static and dynamic
loading.

Manual attack
made on new ele-
ment.

Attack points ac-
cordingtoto  Fig-
ureo.

Toolset Al and A2.
Resistance time 3
minutes, 15
minutes used for
the test in total.

Attack point A:  Hinges disengaged to
force the casement to fall down

Attack point B: Threshold removed
with screwdriver

Attack point C:  Frame removed with
screwdriver. Striking plate and latch
attacked.

Attack point D : Frame removed with
screwdriver .

Figure 6: Areasof attack- Manual burglary resistance

653957- Lacuna Test report EN 16285291630
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Page

Description of product
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Figure 7: Overview of hardware
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Figure 8: Folding door- head
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Figure 7: Joint between casementsutward hinge
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Figure 10: Jamb- hingeside

653957- Lacuna Test report EN 16285291630



